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ECCENTRIC
BUSHING DETAILS

THREE PHASE ITEM NO. PART NUMBER DESCRIPTION QrTY.
TEM NO.| PART NUMBER DESCRIPTION QTY ! 556-008 PLATE, SQUARE FOR KM10-14 ]
2 486-007 3HP 3PH MOTOR 1 2 |711-002FRONT SUPPORT PLATE CHANNEL (WITH |
710-071 3PH ROTARY SWITCH | 1 SLOT) FOR KM10
- 3 |711.000BACK SUPPORT PLATE CHANNEL (NO :
SLOT) FOR KM10
4 |050-013 BASE (ROUND) TOP FOR KM10 ]
TABLE BEARING (38KDT) FOR H
S |044-006 KM10, KM14 MITRE SAWS 2
6  |044-007 K10 BEARING 3
7 HHC5031012 5/16-18 X 3/4 HHCS GR5 7 2
8  |SLWZ031 5/16 SPLIT L/W Z 17
ECCENTRIC BUSHING FOR KM10
7 |049-001 AND KM14 MITRE TOP ‘
10 |HHC5031016 5/16-18 X 1 HHCS GR5 7 4
TRUNNION CASTING FOR KM10
12 |SHCA031020 5/16-18 X 1-1/4 SHCS ]
13 |SHCA031016 5/16-18 X 1 SHCS :
RLB FB-810-
14 RBEBEIO MODIFIED FLANGE BUSHING 2
15 |562-008 TRUNNION PIN FOR KM10 :
ALUMINUM SAW ARM FOR K7B,
16 002-001 K8B, K10B (TAKES NEW 6202-2RS-| 1
1/2 BEARINGS
17 [SSKA025006 1/4-20 X 3/8 SOC SET KNURL PT. ] G
18 |701-003 K10 SPINDLE W TIGHT FLANGE :
9 l299.008 LOOSE FLANGE FOR K10B AND :
2SK7
20  |FINZO63 5/8-18 F H JAM NUT Z ]
HANDLE, GRIP FOR K7B, K8B,
3 HP MOTOR FOR FOR K88, K10B,
22 |486-006 KM10, BG260H AND S460W ]
23 |UFWZ031 5/16 USS F/W Z 8
24  |FHN5031 5/16-18 FHN GR5 ZINC 6
K10B INNER GUARD BELT
26  |HHC5025012 1/4-20 X 3/4 HHCS GR5 7 2
27 |sLwzo25 1/4 SPLIT L/W Z 5
28 |UFWZ025 1/4 USS F/W 1 3
5o |RND-O.31-18THRD | 3INCHES OF 5/16-18 THREADED | |
RODX ROD F
30  |560-045 K10B, K10SW, KM10 PULLEY 2
a1 051003 V-BELT FOR SKJ g(,) \If\/MlO, SEMW, :
32 |SSKA031006 5/16-18 X 3/8 SOC SETKNURL PT.| 2
K10B, KM10 PLASTIC OUTER BELT
34  |CPNZO31 5/16-18 CAP NUT NICKEL ]
K10HS CLAMSHELL WHEEL
35 |342-103 GUARD ASSEMBLY ]
36 |SSBAO31006 5/16 X 3/8 SOC SHOULDER BOLT| 1
37 |UFWZ037 3/8 USS F/W Z I
8 |BWWAOS] 5/16 BOWEDQ?%QANG WASHER :
HANDLE W GRIP FOR K7B, K8B,
40 |SSKA025004 1/4-20 X 1/4 SOC SET KNURL PT. ]
4 loa1-050 SWITCH BRACKK]EOTBFOR K8B AND :
34) 8 Y23 )23 24) 24 ) 29 ) 24 42 |HHC5025008 1/4-20 X 1/2 HHCS GR5 Z 2 E
SPACER, FENCE FOR KM10 AND
MITRE FENCE FOR KM10 AND
4 45 HHC 5037024 3/8-16 X 1-1/2 HHCS GR5 7 4
I 46 |SLWZ037 3/8 SPLIT L/W Z 4
47 |562-020 TABLE INDEX PIN FOR KM14 :
DETAIL
C 8 1699.005 SPACER, VISE FOR KM10 AND :
PLASTIC BELT GUARD KM14 SAWS
MOUNTING DETAILS 49 |454-004 LOCK, TABLE MUTRE FOR KMTO, ]
50  |RHRAO12008 1/8 ROUND HEAD RIVET 2
51  |RUDZO07008 #7 X 1/2 RD U-DRIVE SCREW 7 :
SCREW, TABLE LOCK FOR KM10
52 |696-013A MITRE SAW (4-1/2 LONG) ‘
y 53 [381-012 HANDLE, TABLE LOCK FOR KM14| 1
54 |441-002 K10-16 VISE LOCK HANDLE KNOB| 1 D
55  |SSSA025006 1/4-20 X 3/8 SOC SET CUP PT :
56 |FHN5062 5/8-11 FHN GR5 Z :
57 |CPNZ062 5/8-11 CAP NUT Z :
VISE ASSY K12-14W, KM10, KM14
o8 712-016 LESS JAW AND PIN 2
59  |HHC5031028 5/16-18 X 1-3/4 HHCS GR5 Z 6
60  |709-007 FRONT STOP FOR KM10 SAW :
61  |709-008 BACK STOP FOR KM10 SAW :
62 |FINZO62 5/8-11 F H JAM NUT Z 2
POST FOR KM10HS CLAMSHELL
63 |455-006POST WHEEL GUARD LEVER ASSEMBLY| !
TENSION BRACKET (LONG) FOR
64  |455-005BRACKET | K10HS AND KM10HS CLAMSHELL| 1
GUARD
65  |BSCA025012 1/4-20 X 3/4 BSHCS :
66 |FHN5025 1/4-20 FHN GR5 Z 3
GUIDE ROD FOR K10 AND K14
67  |455-007ROD SERIES CLAMSHELL WHEEL ] C
GUARD LEVER ASSEMBLY
@ @ @ BLOCK, WHEEL GUARD FOR K10
» 68  |053-047 AND K14 SERIES CLAMSHELL ]
o ) GUARD
69  |SHCA025016 1/4-20 X 1 SHCS :
907B-2500-1.00S 1/4
70 441015 THUMBSCREW 1-1/2 DIA ]
ROLA012008 1/8 X 1/2 ROLL PIN ]
N
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FRONT VIEW OF
CLAMSHELL GUARD
AND CLAMSHELL
LEVER ASSEMBLY
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